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SHEN ZHEN YING XIN SILICONE LIMITED COMPANY.

SHENZHEN CITY BAOAN DISTRICT GUANLAN TOWN CATTE LAKE LARGE INDUST

.

This report is to supersede test report CANML1300053401..

The following sample(s) was/were submitted and identified on behalf of the clients as : Silica gel products.

SGS Job No. : GC130100351 - GZ.

Client Ref. Info. :. Please see remark.

Date of Sample Received :. 04 Jan 2013.

Testing Period :. 04 Jan 2013 - 08 Jan 2013.

Test Requested :. Selected test(s) as requested by client..

Test Method :. Please refer to next page(s)..

Test Results :. Please refer to next page(s)..

Result Summary :.

Test Requested. Conclusion.

FDA 21 CFR 177.2600–Total extractive residues.. PASS.

Conclusion :. When tested as specified, the tested parameters comply with the requirement 

stating under Food and Drug Administration Regulations..
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Test Results :.

Test Part Description :.

Specimen No.. SGS Sample ID. Description.

1. CAN13-009799.001 Brown silicone rubber.

FDA 21 CFR 177.2600–Total extractive residues.

Test Requested :. As specified by client, to determine total extractive residues from Rubber articles intended for 

repeated use in contact with food for compliance with Food and Drug Administration 

Regulations..

Test Method :. With reference to US FDA 21 CFR 177.2600..

Simulant Used. Time. Temperature. Max. Permissible 

Limit.

Result of 001 Comment.

Distilled Water.. 7.0hr(s).. Reflux 

temperature..

20mg/sq. in. <0.5mg/sq. in.. PASS..

Succeeding Extraction.. 2.0hr(s).. Reflux 

temperature..

1mg/sq. in. <0.5mg/sq. in.. PASS..

n-Hexane.. 7.0hr(s).. Reflux 

temperature..

175mg/sq. in. 8.2mg/sq. in.. PASS..

Succeeding Extraction.. 2.0hr(s).. Reflux 

temperature..

4mg/sq. in. <0.5mg/sq. in.. PASS..

Notes :.

mg/inch²= milligram per square inch.
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Remark: 

 

（Silicone   rubber  bridging agent）{C-14 C-15  C-15A C-16  C-6A  C-6B}   

（Silicone rubber masterbatch）{4101 4102 4103 4107 4108 4203 4222 4331 4333 4334  

4320 4335 4400 4430 4506 4508 4521 4522 4520 4602 4701 4703 4801 1924 1801 6801  

1400 1701 1408 1101 1741 1105 1109A 1203 1508 1520 1521 1602 1601 1241 1327A  

1331 1334 1342 1141 1201 1408A 1242 1329A 1542 }Mixed  Silicone rubber products  

Tel：0755-27119212 

Fax：0755-27987950 
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Sample photo:.

CANML1300979901

CAN13-009799.001.

SGS authenticate the photo on original report only.

*** End of Report ***.
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